EGS18L
— = Counterbalance 1ift truck

il P17 B X A
Parts list E4HF

20240725V01



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

Lo L R AME ASSOIMD LY 5 i oo e e e e s e e e e ee s e s e e s e e s e e s e e e s e e e e e e s e e e e e s s e s s s e s s s e s e e e e s s s s en e s e 1

L 2 COVET ASSOMD LY FB B A oot e e e e e e e e e s e s ee e e e e e e e e e s e e ee e e e e e e e e e e e e e s e s e e 3

1.3 Overhead GUATA ASSOmMD LY T T ol oo e e e e e e e e e e e s e e s e e s s e s e s es e s s e s s s s eesesees e s s eseseseeresen. 4
2.Drive System IXZh RSt

2 L DT AVE ASSOMD LY R o e e e e e e e e e e e e e e e e e e e e s e e e e s e s e e s e e e e s e e s s e s e e s e e e e e s et en e reeeerese e 5

3.Mast Lifting System B R%

3.1 Third Level Fully Free Gantry Assembly (With Side Shift) =Z&eH M TZEE CGEMFL) e, 6
3.2 Tray Rack Assembly (With Side Shift) FEEEZERUEL CHIMIEL D oo 9

4. Hydraulic System VB ERS

4.1 Body Hydraulic SYSTEM  ZE BV BB oooeoooeoeeeeeoooeeeeeeeeeoeeeeeseeeseeseeeesessseeeeessssse e s s s s e s e s e s e s eesesse e eessenee 10
4.2 Three Stage Gantry Hydraulic SYSTem ol I IS BRI oo e e e e e e e e s e s e s eeee 12
4.3 Three Stage Gantry Side Shift Hydraulic SyStem B ZRG oo eee e 13

5.Electric System WS &%t
B L B Ll i e ASSOMD LY H o o B e e e e e e e e e e s e e e s e e e e e s e e e e e e e s ee s s es e s s e e s e s e e e e e s e e s s e s e e s e e s e s e s e s e e s esesenree e 14

5.2 CoNTTOL BoArd ASSemD Ly Fa Bl B ol e oo ee e e et e e e e e s s e e e e e s e s s e s s e s e e s e s s ees s s s ee s s s ssseesesseseseseeseseeees 16



5.3 Wiring Harness #Z&W &%

B 4 CAD L ASSOMD LY H i o K oot e oo e e ee e e et e e e e e e et e e e e e e e e e e e e et e e e e e e e e e e e e eee e eeeeees



BITIExR

&

BTN

BT EIR

20240725 V01

PR

HRORAT




1.

1

Frame Assembly

BB

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 54316000010 | Foot Pad i A 1 30.51. 0021
2 30201080007 | Screw M8X40 B2AT 4 03. 01590
3 20104010201 | Pedal i 55 AR 1 33. 042. 0009
4 54316000013 | Shock Pad W B 4 30. 51. 0022
5 30201060037 | Screw M6X16 BZAT 2 03. 0934
6 20204000009 Installation Board ZER 1 30. 51. 0003
7 20104010193 | Frame Y 1 33. 042. 0001
8 30201080003 | Screw M8X16 BZAT 3 03. 01530
9 30411080002 | Spring Washer @8 AR 5 03.0012
10 54410000005 | Back Ea s 1 82. 55. 0014
11 30221120004 | Screw M12X 16 W AT 4 03. 0854
12 20104010200 | Left Battery Baffle LR A 34 R 2 33. 042. 0008
13 20202000533 | Side Pressure Block M JE 2 40. 31. 164
14 51108000008 | Roller B 8 30.01. 6610
15 30111140004 | Bolt M14X1.5X30 B 10 03. 0980
16 51210000010 | Front Wheel LIES 2 02. L.7. 0293
17 20104010213 | Rotation Shaft g 2 33.042. 0018
18 30701045002 | Bearing 6209 A& 2 03. 90. 039
19 20104010206 | Flange Sleeve HEE 2 33.042. 0017
20 30701040003 | Bearing 6208 A 2 03. 90. 030
21 30431350001 | Tab Washer 35 B E 2 03. 0525
22 30331350002 | Nut M35X1.5 [ 42 5 2 03. 0291
23 20204000074 | Dust Cover 7 2 30. 51. 0026
24 30201040012 | Screw M4 X6 BZAT 6 03.0127
25 30101120036 | Bolt M12X50 LS 12 03. 0387
26 30411120003 | Spring Washer @12 A 12 03. 0015
27 30401120001 | Flat Washer ®12 A 12 03.00514
28 30101140007 | Bolt M14X50 A 4 03. 0780




Frame Assembly

ITtem Part No. Description Applied Date Remark
e KA 4 & A H HiE
29 30411140002 | Spring Washer @14 B 03.0016
30 30401140003 | Flat Washer ®14 T 03. 0045
31 20204000893 | Bolt Clamp 24 30. 25. 0059
32 20204000005 | Hoop Eickiid 30. 51. 0001
33 30101100012 | Bolt M10X25 43 30. 35. 2C. 118
34 30411100002 | Spring Washer ®10 a4 03. 0014
35 30401100002 | Flat Washer ®10 T 03.00513
36 20204000010 | Support b&4 20204001158
37 30351060005 | Snap Nut M6 FinE 03. 0587
38 30101080005 | Bolt M8X25 43 03.0773
39 30401080001 | Flat Washer ®8 A 03. 0050
40 50105300007 | Pin Shaft ®30 it 33.019. 0021
41 20104010199 | Right Battery Baffle LR A AR 33. 042. 0007




1.2

Cover Assembly

R NG

~
I

|

{ S

[ |
bl t
[ |

[ |

b |

1 |

[ |
I
s~ |

[ \&;7‘_‘ |

o fa==h
N F=xl_- |
N I

-~ \

L ::\ \ =2 \
LJ/ —H_'PII ‘:l \\
| e
=
I I AN
I I >~
| I \
| 2 P
| [ /\/
: 1 - _ﬁ \

— L

T } ¢l
RS~ _:;EEL _ /)’

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 90120000345 | Plug 5 1 19. 0795
2 55302000007 | Directional Handle Head 77 F 4k 1 02.01. 3192
3 20203000648 | Turret Cap ®EE 1 30. 05. 052
4 30311080001 | Lock Nut M8 R 1 03. 0244
5 20203000649 | Anti Rotation Pad Bl 1 30. 05. 053
6 30201050011 | Screw M5X16 B2AT 10 03.0133
7 30411050001 | Bolt M8X40 A 10 03.00132
8 90121000326 | Buffer R 1 19. 1295
9 30421320002 | Ring HHE 1 03.90. 112
10 50106120001 | Rotation Shaft g 1 30. 23. 0008
11 30701020002 | Bearing 6804 A 4 03. 90. 099
12 20207000090 | Encoder Seat Y B 1 30. 23. 0007
13 20203000605 | Flange = 1 30. 05. 01. 021
14 30401050001 | Flat Washer ®5 T 8 03.00511
15 70309000013 Steering Encoder 1) Y Y 2 1
16 30211060014 | Screw M6X16 H2AT 12 03. 02400
17 54302000160 | Top Cover tHE 1 02. FGJ. 3405
18 54302000161 | Front Baffle Cover HERE 1 02. FGJ. 3406
19 54302000162 | Drive Cover B 1 02. FGJ. 3407




1.3 Overhead Guard Assembly

PSR i
ITtem Part No. Description Qty Applied Date Remark
1
5 e KA 4 #E &l B HiE
3 1 30101120009 | Bolt M12X35 43 3 03. 0786
2 30411120003 | Spring Washer ®12 B 3 03.0015
4 3 30401120001 | Flat Washer ®12 Tk 3 03. 00514
4 20104010203 | Overhead Guard FIE 1 33.042. 0014
5 20104010204 | Column IAE 2 33.042. 0015
6 30301080001 | Nut M8 L2853 1 03. 0258
7 30411080002 Spring Washer @8 A 1 03.0012
8 30401080001 Flat Washer @8 T 1 03. 0050
9 54402000002 | Rearview JEA 4 02.01.9177
5
10 30101100012 | Bolt M10X25 243 8 30.35.7C. 118
11 30411100002 | Spring Washer ®10 B 8 03.0014




2.

1

Drive Assembly

IXEh K

20

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
A 20304010197 | Drive Assembly W B K 1 82. 55. 0009
1 30201080006 | Screw M8X30 B2AT 4 03.01571
2 30411080002 | Spring Washer @8 B 11 03. 0012
3 70402000005 | Dc Steering Motor B # AL 1 02.DJ. 2109
4 70109000000 | Proximity Switch BH X 1 19. 034653
5 30211040006 | Screw M4X12 BRAT 2 03.0215
6 20203000664 | Mounting Sleeve TEE 1 57700001060
7 30201120015 | Screw M12X50 BZAT 6 03.0189
8 30411120003 | Spring Washer @12 AR 6 03.0015
9 30101160024 | Bolt M16X70 43 5 03. 0395
10 30411160002 | Spring Washer @16 AR 5 03.0017
11 30401160002 | Flat Washer ®16 A 5 03. 0047
12 20204000086 | Drive Base Plate IR JRAR 1 30. 51. 0030
13 55704000005 | Electromagnetic Brake B 7 ) 7 2 1 02.01. 00532
14 30201080007 | Screw M8X40 BZAT 6 03. 01590
15 30401080001 | Flat Washer ®8 A 6 03. 0050
16 70401000015 | Ac Motor 48V 6Kw B ELAL 1 02.DJ. 00834
17 30251060028 | Screw M6 X 20 B2AT 3 03. 0088
18 20203000822 | Induction Strip R4 1 30. 05. 276
19 52102000002 | Gearbox & A 1 02.01. 9166
20 51241000097 | Wheel ®F 1 02. QDL. 0069
21 30201080004 | Screw M8X20 B2AT 1 03. 01550
22 50301090001 | Large Washer A 1 30. 05. 277




3.

1

Third Level Fully Free Gantry Assembly (With Side Shift)

=AW

EOS)

Jk Cris g )

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
1 30101160021 | Bolt M16X90 43 2 03. 0391
2 51107000006 | 0il Pipe Pulley G E 2 30. 05. 181
3 20204001142 | Spacer Sleeve (RS 1
4 20104010254 | Support ® 1
5 30411160002 | Spring Washer @16 B 5 03.0017
6 30301160002 | Nut M16 2 9 03. 0260
7 30101080004 | Bolt M8X16 LS 4 30. 35. 0299
8 30411080002 | Spring Washer @8 B 5 03. 0012
9 30401080001 | Flat Washer ®8 A 5 03. 0050
10 30101100004 | Bolt M8X16 L4 S 3 30. 35. 0300
11 30411100002 | Spring Washer @10 B 7 03.0014
12 30401100002 | Flat Washer ®10 A 7 03.00513
13 20204001007 | Floor JRAR 1 30. 25. 0231
14 20204000636 | Top Seat T 1 30.01. 6417
15 51106000003 | Chain Wheel ®90 HEH 4 30. 05. 180
16 30421350001 | Ring 35 HHE 4 03. 0583
17 53101000051 | Chain B (4800) 44 B (4800) 2 02. LT. 3494
17 53101000076 | Chain B (5500) 4 B (5500) 2
18 20104010249 | In Mast (4800) WIT4 (4800) 1
18 20104010252 | In Mast (5500) WIT4 (55000 1
19 30101080023 | Bolt M8X40 43 1 03.0358
20 50301165003 | Shaft Sleeve ®26X ®16.5 #%E 1 30. 05. 001
21 30101160035 | Bolt M16X1.5X70 43 2 03. 0941
22 30401160002 | Flat Washer ®16 AR 2 03. 0047
23 20202000432 | Plug Screw M36 HEEE 2 30. 33. 0051
24 20104010248 | Middle Door Frame (4800)  #[7%4 (4800) 1
24 20104010251 | Middle Door Frame (5500)  #]7% (5500) 1

o




Third Level Fully Free Gantry Assembly (With Side Shift)
=AM G
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
25 30221080008 | Screw M8X10 YR ABAT 2 03. 02701
26 30101160024 | Bolt M16X70 43 1 03. 0395
27 50301165005 | Shaft Sleeve ®16.5X ®26 #h%E 1 30. 05. 218
28 51107000008 | 0il Pipe Pulley HE R 1 30. 05. 216
29 53101000050 | Chain A (4800) A4 A (4800) 2 02. LT. 3493
15 46 29 29 53101000077 | Chain A (5500) 4 A (5500) 2
( / 30 53104000005 | Bar HAF 4 30. 05. 158
. ] 31 30511030003 | Pin 3X20 I o 44 8 03. 0557
-~ 32 50101075002 | Axle ®7.5 h 8 03. 03202
33 | 33 30511040001 | Pin 4X30 I o 44 6 03.0339
® 34 20104010205 | Outer Door Frame (4800) ST (4800) 1 33.042. 0016
34 20104010253 | Outer Door Frame (5500) ST (5500 1
34 A~ 35 30201050017 | Screw M5X25 B2AT 1 03.01410
pid ; \
N 36 30411050001 Spring Washer @5 A 1 03.00132
‘I\) 37 20203000009 | Pipe Clamp X 1 30. 03. 005
(7 38 30211030008 | Screw M3X12 BEAT 2 03. 05364
39 70109000002 | Proximity Switch HEFF X 1 19. 0524
40 20204001551 Installation Board ZER 1
, 41 30201060003 | Screw M5X25 BZAT 2 03.1180
§ﬂ\ﬂ | 13 42 54001000015 | Bushing E45F 2 03. 0981
T ([ 7 43 30401120001 | Flat Washer @12 S 2 03. 00514
== 44 50105300007 | Pin Shaft ¢ 30 A 2 33.019. 0021
T 45 30101100003 | Bolt M10X40 43 4 03.0741
35 % 46 50302005003 | Shim 2 2 2 30. 01. 0649
47 50302005002 | Shim 1 R 1 2 30.01. 0648
48 20204000288 | Bending Plate TR 2 30. 01. 0650
49 54102000001 | Hoop Eiok i 2 30. 01. 0647
50 51101000001 Roller Assembly BB 8




Third Level Fully Free Gantry Assembly (With Side Shift)
—RAHBIZEER G

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
51 51103000022 | Screw R ¥ 8 02. 01. 30683

52 51103000023 Loose Proof Sheet kY 8

53 51102000001 | Roller R 8 02.01. 3071

54 51103000024 | Support X 8 02.01. 30681
55 51103000025 | Dust Sheet 74 R 8 02. 01. 30682
56 30421350001 | Retainer Ring 4 F 141 8 03. 0583

57 53104000001 | Bar AT 2 30.01. 0214

58 30101120009 | Bolt M12X35 43 2 03.0786

59 30411120003 | Spring Washer @12 AR 2 03.0015




3.2 Tray Rack Assembly (With Side Shift)
FER R G2
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E &l B HiE

A 20304010184 | Tray Rack Assembly FEHE B R 1 82.47. 0027
1 20104010184 | Carriage HE 1 33.034. 0031
2 51103000022 | Screw R ¥ 4 02.01. 30683
3 51103000023 Loose Proof Sheet kY 4
4 51102000001 | Roller R 4 02.01. 3071
5 51103000024 Support &4 4 02.01. 30681
6 51103000025 Dust Sheet W7 2 B 4 02. 01. 30682
7 30421350001 | Retainer Ring e ] 44 1B 4 03. 0583
8 51101000001 Roller Assembly R 4
9 30101100061 | Bolt M10X30 43 4
10 51102000035 | Roller R 2 02.01. 3690
11 30401100002 | Flat Washer ®10 A 4 03.00513
12 20304010186 | Carriage Assembly VB 1 82. 47. 0029
13 53211000007 Side Shifter 7% % 1 02.01. 2303
14 30101140008 | Bolt M14 X35 L4 4 03. 0921

'/, 15 30411140002 Spring Washer ®14 3 3 4 03. 0016

: 16 30401140003 Flat Washer @14 T 4 03. 0045

| 17 20104010179 | Guardrail P 1 33.034. 0026

; 18 53201000030 | Fork B X 1 02. DDHC. 0044

|

|

|

) 1

| .

| I

) |

| .

| |

) 1

| .

| I

) I

l ;

I\ .I

N . _ 7




4.1

Body Hydraulic System
EGWE RS

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 40204000012 | 0il Pipe Joint HE B Sk 4 02. YYL. 3040
2 30803016001 | Gasket ®16 55 4 9 03. 0483
3 40121000117 | Side Shifted Steel Pipe  MF4H% 1 02. YYL. 3971
4 40121000119 | Side Shifted Steel Pipe  fUF4H% 1 02. YYL. 3972
5 40121000115 | Inclined Steel Pipe Ja AR 1 02. YYL. 3969
6 40121000113 | Inclined Steel Pipe BR AN E 1 02. YYL. 3968
7 40204000024 | Bolt LS 2 02. YYL. 3302
8 30803022001 | Gasket ®22 55 4 5 03. 0486
9 40121000111 | Lifting Steel Pipe RIRNE 1 02. YYL. 3966
10 40204000011 | Banjo Bolt INY - 90 2 02.01. 30810
11 30803014001 | Gasket @14 55 4 4 03. 0482
12 40206000016 | 0il Return Joint 15 e 5 3k 1 02.01. 9170
13 54013000004 | Strong Clamp WA A 4 03. 05384
14 40111300005 | Return Pipe 5] & 1 02. YYL. 3746
15 40406000014 | Valves e} 1 02. DLDY. 3461
16 20204000006 | Installation Board ZER 1
17 30101080003 | Bolt M8X20 A 18 03. 0357
18 30411080002 Spring Washer @8 A 18 03.0012
19 30401080001 | Flat Washer ®8 A 18 03. 0050
20 40121000109 | 0il Outlet Steel Pipe H ik 1 02. YYL. 3965
21 40201220001 | Straight Joint HEk 1 02.01. 324326
22 70401000018 | Ac Machine A B 1 02.DJ. 00827
23 30201100025 | Screw M10X40 B2AT 4 03.0168
24 30411100002 | Spring Washer @10 B 10 03.0014
25 30401100002 | Flat Washer ®10 T 10 03.00513
26 40206000009 | Pump Joint BBk 1 02.01. 324325
27 40111300004 | 0il Suction Pipe R i E 1 02. YYL. 3745
28 40410000016 | Fuel Cap A E 1 02.01.9175

10




4.1

Body Hydraulic System

WL RS

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
29 40408000048 | Cover Plate =R 1 33.042. 0012
30 40412000007 | Filter A 1 02.01. 32978

31 30201040016 | Screw M4 X8 B2AT 5 03. 0144

32 30411040002 | Spring Washer @4 AR 5 03. 0008

33 30401040005 | Flat Washer ®4 A 5 03.1138

34 20204000223 | Sealing Plate HA 1

35 50204160001 | Plug M16X1.5 5% 3k 1 02. 01. 30800
36 30101100012 | Bolt M10X25 43 4 30. 35. 2C. 118
37 40408000043 | Tank 1 48 1 33.042. 0011
38 40101220026 | Rubber Hose g 1 02. YYL. 3967
39 40101160080 | Rubber Hose i 2 02. YYL. 3973
40 40101160078 | Rubber Hose g 4 02. YYL. 3970
41 40207000007 | Valve Block & B 1 02. YYL. 3974
42 30201100028 | Screw M10X35 B2AT 2 03.0182

43 40402000016 | Gear Pump HH# R 1 02.01. 00961

11




Three Stage Gantry Hydraulic System

=RBEBE R4
ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
A 1 40301450102 | Hydro—Cylinder 4800 e L 2 02. YG. 2302
1 40301450158 | Hydro—Cylinder 5500 AL 2
2 40101220023 | Rubber Hose 4800 B E 1 02. YYL. 2403
2 40101220025 | Rubber Hose 5500 B E 1 02. YYL. 2404
g% 3 30301220002 | Nut 453 1 03. 0286
4 40201220007 | Joint Bk 1 02.01. 32841
2 5 40301700016 | Hydro—Cylinder 4800 AL 1 02. YG. 2303
5 40301700018 | Hydro—Cylinder 5500 e L 1 02. YG. 3669
6 40121000048 | Steel Pipe e 1 02. YYL. 2402
7 30101060024 | Bolt LS 3
8 40121000046 | Steel Pipe e 1 02. YYL. 2400
9 40201220010 | Straight Joint HiE gk 3 02. 01. 3444
10 30803022001 | Gasket ®22 5 H 4 03. 0486
11 40205000005 | Three Way Connector @Bk 1 02. YYL. 2396
12 40101220017 | Rubber Hose R 1 02. YYL. 2378
13 40301700031 | Hydro—Cylinder E 1
14 40301700003 | Hydro—Cylinder AL 1 82. 55. 0017

12




4.3 Side Shift Hydraulic System

MRS U 555
ITtem Part No. Description Qty Applied Date Remark
________________ Fe ] 4 # HE & il B #A &
,/ Valve Block ~\l 1 40101160065 Rubber Hose 4800 EEKRE 2 02. YYL. 2415
f/\\ | & B ; 1 40101160061 | Rubber Hose 5500 & fE 2 02. YYL. 2405
: @ : 2 30301160001 | Nut MI6X1.5 L850 2 03. 0281
f/\\ ! ﬁ ! 3 40201160007 | Joint Bk 2 02. YYL. 3482
: HH : 4 30101060024 | Bolt M6X12 43 1
1 : Hii X 5 40122000069 | Steel Pipe WE 1 02. YYL. 2398
B V4 . ﬁ?ﬂ iiii : 6 30251080028 | Screw M8X 20 47 2 03. 0092
! W //,/’j/,l’ ! 7 40101160067 | Rubber Hose 4800 BERE 2 02. YYL. 2416
: W /éz/’;//”/’;/ : 7 40101160063 | Rubber Hose 5500 BERE 2 02. YYL. 2406
' Nez=22 .
i ' S=T v 8 40101160032 | Rubber Hose wERE 2 02. YYL. 2325
Eﬁ’;? 9 40207000001 | 0il Pipe Seat i E 1 02.01. 2332
2 H 10 30101080004 | Bolt M8X16 S 2 30. 35. 0299
ﬁ 11 30411080002 | Spring Washer ®8 A 2 03. 0012
I
]
‘ |
L
®

13




5.1 Electrical Assembly

RSy 5
26 Ttem Part No. Description Qty Applied Date Remark
27t 5% ] 4 %8 | EREH &
. 1 70601000020 | Instrument & 1 02. DLB. 317707
29 30 2 70111000003 | Operating Switch BEF X 1 02. SB. 3191
3 70105000003 | Key Switch HARTF X 1 02.01. 9237
; 4 70102000003 | Headlight Switch A FF % 1 16. 0319
5 70113000003 | Switch Frame TR AAE 1 16. 0440
6 70412020420 | Charger T B 1
7 70501480002 | Battery 3 1 02. XDC. 3404
8 30251050015 | Screw M5X12 BEAT 2 03. 0083
\\L'///\\\\\\f 9 70104000006 | Emergency Stop BUEFFF 1 02.01. 2248
| 10 30201060037 | Screw M6X 16 $EAT 2 03. 0934
i 11 70222000002 | Horn LN 1 02.01. 2218
’| — 10 12 20204000009 | Installation Board TR 1 30.51. 0003
%1@ 11 13 30251050008 | Screw M5X12 BEAT 4 03. 0194
: ! . 14 30411050001 | Spring Washer @5 A 6 03. 00132
| 15 30401050001 | Flat Washer @5 i 4 03. 00511
! 16 70304000001 | Converter i H 1 02.01. 21480
i 17 30101080003 | Bolt M8X20 e 5 03. 0357
i}l\,f"’-\\ 18 30411080002 Spring Washer @8 A 5 03.0012
F’i\'r 22 \\\ 19 30401080001 | Flat Washer @8 A 5 03. 0050
(/ UE f/f; - 20 70301000023 | Control Board Assembly = H AR E R 1
i i , /}g:\\ 21 30201040012 | Screw M4 X6 $EAT 12 03.0127
! I://, ﬁ/‘ p/: ;,/I 22 54331000005 | Wire Socket 44 6 02. 01. 02070
//E}}/’ )':,,g: > J/ 23 20201000160 | Wire Connector Socket LELE 1 30. 11. 0001
- ’ /// - 24 30201050015 | Screw M5X10 $E4T 2 03.0139
//// 25 70110000001 | Pedal Switch BRI % 1 02.01. 2236
26 30301040001 | Nut M4 g5 3 03. 0254
27 30411040002 Spring Washer ®4 A 3 03. 0008
28 30401040005 | Flat Washer @4 A 3 03.1138

14




5.1 Electrical Assembly

LA R
26 Ttem Part No. Description Qty Applied Date Remark
' 5 ® Py e | Emam fi
29 70204000005 | Warning Lights BRI 1 16. 0469
30 70201000001 | Front Headlights BIAAT 2 19. 0334

15




5.2

Control Board Assembly
35 1 AR

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 %= & EH# HiE
A 70301000023 | Control Board Assembly =& & A& 1
1 30201060021 | Screw M6X 20 HEAT 18 03.0149
2 30411060002 | Spring Washer @6 AR 18 03. 0011
3 30401060001 | Flat Washer @6 A 18 03. 00512
4 70331000054 | Copper Bar EiE-S 1
5 30211050003 | Screw M5X12 BEAT 2 03. 02261
6 30411050001 Spring Washer @5 3 3 8 03. 00132
7 30401050001 | Flat Washer ®5 T 8 03. 00511
8 20203001172 | Support &3 1 30. 51. 0093
9 30201050014 | Screw M5X35 B2AT 2 03. 01340
10 70331000055 | Copper Bar EiE-S 1
11 70921000001 | Negative Terminal AR B LA 1 16. 0543
12 70302000025 | Ac Controller IR A 2 02. K7Q. 2306
13 70302000013 | Dc Steering Controller — E % miE#| % 1 02. K7Q. 2163
14 30201040009 | Screw M4 X 10 B2AT 2 03.0123
15 70331000409 | Electric Control Board — ELIFARX 1
16 70711000001 | Fuse Base RIS 22 & 2 02.01. 3057
17 30211040008 | Screw M4 X 16 B2AT 2 03. 02152
18 70701000004 | Fuse fRie £ 2 02. 01. 20001
19 70331000036 | Copper Bar EiE-S 1
20 30211050016 | Screw M5X10 B2AT 4 03.0219
21 70303000003 | Contactor B B 1 02. 01. 21620
22 70331000056 | Copper Bar EiE-S 1

16




5.3 Wiring Harness Assembly

LR

TO: Joystick
BAEFT

@ @

TO:Programming port
Gt

TO:Lifting speed reductlon\

RT3 e \

T0:CAN
T

T0:Brake

B 10:11 HE 10+ Zer
B 0 @ %
(=R i

Temperature sensor
ik

Y

TO:Key
B

o
[0:b
ki &

@ TO: l}:,amp
4 JA

@ [ TO Warmng lights

@ |
- ) d T0:Walking| ence
G B s

T0:Pump_encoders | |
it

TO:Pump controllers
S atiiEs

RAT
TO:Lamp 4]

TO:Cooling fan
] B R

T rn to encoders

%ﬁﬁaﬁ'

T0:Tilt valve | | [ |
JEimiE | : % TO:fuse box |
%% | Wb wieE |
10:Rising solenoid valyel | TO:annunciator @ | ‘ T0: Appearance
Eevinct ) \ | e ‘ ‘ e

\
I ‘ TO:Steering controller

e

TO:Descending proportional valves

TRELL R

TO:B
8 o

@@ TO:Main contactor
Vo e

TO:Walk controller

AT FE A

ITtem Part No. Description Qty Applied Date Remark
F5 (2] EA %= & A H HiE
20104030164 | Master Wiring Harness FLER 1

17




5.4 Cable Assembly

FL 285 S ok

ITtem Part No. Description Qty Applied Date Remark
FE KA EA & & B %iE
A 20104030165 | Cable Assembly A REH 1
Car Body Plug Wire ARG L &AM A
1 20104030184 1
Assembly %
Battery Plug Wire EARAE L&A
2 20104030185 1
Assembly %
Emergency Stop — Safety
3 20104030170 AR EHL 1
Cable
4 20104030172 | Motor U-Phase Line TAENUHEE 1
5 20104030173 | Motor V-Phase Line AT A& BV AH & 1
6 20104030174 | Motor W-Phase Line AT & BAL W AH & 1
7 20104030175 | Pump Motor U-Phase Line R EAM U A% 1
8 20104030176 | Pump Motor V-Phase Line R EMV A% 1
9 20104030177 | Pump Motor W-Phase Line  ZEAHL W A% 1
10 Steering Controller # 1) 5] 8 E AR
20104030178 1
Cable+ %
Steering Controller # 1) 5] B AR
11 20104030179 1
Cable— %
12 20104030180 | Steering Motor M1 Line  #5[&® Al ML % 1
13 20104030181 | Steering Motor M2 Line  # [ m AL M2 %4 1
14 20104030171 | Controller Cable- 5 B AR & 1
15 20104030186 | Controller Cable+ EH B ER & 1

18




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

19



	1.1
	Frame Assembly
	车架总成
	1.1
	Frame Assembly
	车架总成
	1.2
	Cover Assembly
	覆盖件组件
	1.3
	Overhead Guard Assembly
	护顶架总成
	2.1
	Drive Assembly
	驱动总成
	3.1
	Third Level Fully Free Gantry Assembly（With Side S
	三级全自由门架总成（带侧移）
	3.1
	Third Level Fully Free Gantry Assembly（With Side S
	三级全自由门架总成（带侧移）
	3.1
	Third Level Fully Free Gantry Assembly（With Side S
	三级全自由门架总成（带侧移）
	3.2
	Tray Rack Assembly（With Side Shift）
	托盘架总成（带侧移）
	4.1
	车身液压系统
	4.1
	车身液压系统
	4.2
	三级门架液压系统
	4.3
	侧移液压系统
	5.1
	电气总成
	5.1
	电气总成
	5.2
	控制板总成
	5.3
	Wiring Harness Assembly
	线束总成
	5.4
	Cable Assembly
	电缆总成
	零件目录最终由制造商保留解释权！

